MASTER PORTABLE HEATER MODELS B150 and B1l50C Form No. 85C 8/1/61
PORTADLE HEATER PARTS LIST

Units Per Assy

Flgure & Part
Indg:x No. Number Part Name Domestic ~ Canad
MIL0E Portabla Heater Assy, Domestle . .........«- 1 -
M09138 Portable Hezter Asgy, Canadlan ..... e . - 1
5-1 Mo114 FrontHandle  .........-ccecreevn P 1 -
5-1 M9114-1 FrontHandle  .......... et - 1
5-2 M3304 Rubber TIP .o vvcvannnn seieaaana 2 2
$-3 M3284-1 Rear Handleé . ....ciconcvmssavoassane=s 1 1
5-4 M3978 Wheel  souvaenatinarnsns 2 2
5-5 C4-8 COUBE PIfl v v v v vvvavsvannrsareanonensan 4 4
5-8 wpe Washer ......c14000008000aus B 8 8
5-7 M3100 Axle ..., .av-raenraaaes 1 1
5-8 M5164-1 ExtenslonCord ,.....vcovuvvnnn 1 -
§-8 M3480 Barvic Cord .. ... isoriaines i aae e - 1
5-10 1001348 Btraight Connector .. ..oseavvsorncnaes s 1 -
5-11 M65285 Streight Connector, L/21n . v\ vuuuiunns . - 1
5-12 1000577 J/4Grommet .. ... e e 3 i
5-12 1000578 1/2" Grommet (Electrode leads) .. ... .. .. . Z 2
5-13 M3308 SwitchBox Caver .........-.:«.:: 1 -
5-14 M3480 Bwitch b e Ceiaeae e 1 -
5-15 M3307 SwitchBox .......... f e [P 1 -
5-18 M3258 TranSlOrmer ....vceceoar-cecnsosnoas .o 1 -
5-16 M3258-1 Transformer ......... - 1
5-17 M3364 | COWl wivavwnmncncnaasnsnss e aa e . 1 1
5-18 M3334-8 Tank to Filter Intake Fuel Llne ABBY .. .eesen- 1 1
5-19 M3334-8 Pump to Tank Fuel Line Assy ............. .- 1 i
5-20 M3973 FIMETABSY + o oavrvvenrnnnnss e 1 1
5-21 M4307 Filter Can (Replacement) ........ e . 1 1
5-22 M3301-1 Fiiter Element (Replacement} ... ... ... .. ... . 1 1
5-23 M3301-2 Filter Gasket (Replacement) «......suaunen . t 1
5-24 M3463 Nipple - -....- e . 1 1
5-25 57413 Street Elbow . ..... PR Ceeaaees P 1 1
5-26 M3297 Reducing Nipple  -..... R e 1 1
5-27 68255 TEE  wv s ev e nosanennornsnnaorean 1 1
5-28 57419 PlpePlug . ........ e R 1 1
5-29 Deleted R
5-30 M3298 Feel Valve ... ... i iien i 1 -
5-31 Deleted ... it viecinvercnnonnnneanas
5-32 M3475 Pump to Burner Fuel Line Assy ... ......... 1 1
5-33 migs 7| PUMP e vvmenacnernannsorooonesanns 1 1
5-34 M3473 Coupling C e i e s e aa e 1 1
5-3% M3547 Fuel Pump Gasket ... .. ... oo 1 1
3-36 Mg129 ) L+ A 1 -
5-36 ME691 ¥ 10 s 1 S T - i
5-37 M3247 FanGuard .« .. sicnvuvonronnnnneonoronn 1 i
5-38 M3243 )3T T . 1 1
5-39 M9107 Burner Head ASSY .. .. ..o vvuinanac-ann o 1 1
5-40 M9108 NOZZIE ot et e et et e 1 1
5-41 M4274 Nozzle Spring ... ... ... o - ecmnmvae 1 1
5-42 M3853 Burner BOAY .. vcoviiiiiai e 1 1
5-43 M3980 Electrede Bushing . ....... ... ..o uan 2 2
95-44 M3981 Electrode . ..o vivn i 2 2
5-45 M2204 2 15 2 1 1
5-46 M3978 Afr Dellector .. .. ... it i e i 1
5-47 M3908-1 Combustion Chamber Assy ... .. ... .0 caes 1 1
5-48 M3286-1 Housing ASSY + o v v v vv v v mioeccae s aasan 1 1
5-49 Mazgl Access DOOT . . a i e i e, 1 i
5-50 M4791-1 Fuel Tank ASSY . v v vt avvroncccn oo annn 1 L
5-51 M3353 FlllerCap .« . et ivniiinaanaans 1 L
5-52 M2436 Connector, 1/4" pipe to 1/4" tube . . ... ... ... 1 i
5-53 M2438 Elbow, 1/4" plpe to 1/4"tubé ... ....... .. .. 1 1
5-54 M9135 Pump Support Bracket .............. ... H -
5-54 M3528 Pump Support Bracket ......... ... . - 1
5-55 M3293 Electrode Lead Assy (For Standard Heaters) ..... 2 -
5-56 M3429-2 Electrode Lead Assy (For CS5A Heater) ......... - 2
5-57 M4037 Thermostat ........00c.0. F e * 1
5-58 M3530 Thermostat Bracket ................. 040" hd -
5-59 M3874-1 Solenofd Valve .. ... ...t iiannnn * 1
5-60 M35853 Combustion Control ... ... v uannn H 1
5-61 M3492 Combustion Control Bracket ...... e e H 1
5-62 MS654 Flame Detector Bt s a e e e 4 1
5-63 M582% Reset Knob .. ... f e iae e e e § 1
5-64 M5644 COVET v vveaevrnronn PP e ere e 8 1
5-65 M2307 Junction BOX . .. s e e e ey § 1
5-66 M5652 SPACET 4 vser e e aaa e - § 1
5-87 M5648 Junction Box CoOver .. ....vuvevncnmncan-an § 1
5-68 M3586 Bushing (With 50460 Lock Nut) Junction Box to Control § 1
5-89 M3587 Ducti c v envvonnnnaanscennses-- b e § 1
5-70 M5285 Stralght Connector  .......... e .. § 1
5-T1 M2739 90" Conmeclor + . 2o v rannenon e . 1] 3
5-72 M2738 Stralght Comnector .- . ... v ciameie s . § 3
5-73 M5655 Cable Assy, Flame Detector to Combustlon Control . § 1
5-T4 M3438-10 Conduit, Flame Detector to Combustion Control. . .. - 1
575 M3438-11 Conduit, Junction Boxto Motor . .« .- o - v v v a s .. - 1
5-76 M3433-8 Conduit, Junction Box to Solenoid . ............ - 1
5-77 M31438-12 Conduit, Junction Box to Transformer ... ....... - 1
5-78 M5895 Thermal SWitch & . cuevuavns e e 1

§ Optional. Part of Combustion Control Kit, Part No. M%830.
* Optional. Part of Thermostat Kit, Part No, M4038

1 Optional, Part of Fan Shut Off Kit, Part No. M8764 to be used on heaters already equlpped with
M-4038 thermostat.

M-4038 FS Thermostat Control Kit, consisting of thermostat kit No. M-4038 and Fan Shut Off Kit No. M-8784.



MASTER PORTABLE HEATER MODELS B150 and B150C Form No. 85Cc 9/1/61

Figure 5. Heater Exploded View
(Using Sunstrand Pump)

~SCOLENOID 2] THERMAL

l SWITCH
MOTOR >
T0

ELECTRODES

i
l LINE

SWITCH =
( ey

S
o ~—Pgo Y

_J THERMOSTAT

Ficure 3A, Wiring Diagram for Thermostatically
Controlled Heater with Fan Shut Off Kit
Figure 5. Heater Exploded
View i

ORST
Swi CH

5%
/55

.

us voLT

2 F SOLENO O
Lo }é +LVE

THERMOSTAT

= AT ON
. TRANSFORMER

ELECTRODES

Figure 3. Wiring Diagram for
Thermostatically Controlled Heater

oPST
SW TCH
1SYOLT
&0 Y.LE MCTOR

GNITION
R& - RME.

ELECTRODES

Figure 2. Wiring Diagram for Manually
Controlled Heater



B150C PARTS

MASTER PORTABLE HEATER MODELS B150 and B150C

**'Not available as an assembly.

Form No. 85C 9/1/61
FFKEF. REF.

NO. PART NO. DESCRIPTION QTY. I NO, PART NO. DESCRIPTION QTy,
1 M17014AB Shell, Upper 1 17 M16661 Ctamp, Motor 4
2 M16679 Deflector, Heat 1 18 | M51043-01 Screw, #1/4-20 x 1 1/2 2
3 M16887-6 Assem. Combustion Chamber 1 19 | WLM-4C Lockwasher /4 In. 2
4 M11084-27 Screw, #10-16 x 1/2 2 20 { NPC-AC Nut, Hex #1/4-20 2
5 M11084-29 Screw, #10-16 x 3/4 2 21 M16810A Sheil, Lower 1
& M16656-4 Photocell Assembly 1 22 | M11084-27 Screw, #10-16 x 1/2 6
7 M16660 Bracket, Photocell 1 23 M11271-8 Nut, Ciip 6
8§ M10908-2 Screw, #6-32 x 3/8 2 24 | M12828 Bracket, Shell Support 1
9 o Burner Head Assembly 1 25 M11084-27 Screw, #10-16 x 1/2 8

9.1 M16790-12 Fuel Line 1 26 | M11084-29 Screw, #10-16 x 3/4 2

9.2 M19630 Filter, Screeen Fuel 1 27 | 1000576 Grommet, leads thru

9.3 M50660-05 Nut, Flare 1 Lower Shei! 2

9-4 07968501 Connecilor, Male 1 23 M50671-01 Safety Control 1

9.5 M50820-02 Fitting, Barb 1 23 | 097061-01 Solid State Relay 1

9.6 M8882 Sleeve Nozzle 1 30 b Screw, #8-15 x 172 2

8-7 M10659-1 Washer, Nozzle 2 31 097060-01 Bracket, Solid State Relay 1

9.8 M10809-1 Spring, Nozzle 1 32 M11084-27 Screw, #10-16 x 1/2 1

9-9 M18022 Nozzle, 1.1 RPH 1 33 M16645 Bracket, Motor Support 1

9-10 M10962-2 Spark Plug 1 34 | 1000577 Grommet 1

9-11 M50924-01 Body, Burner Head 1 35 079870-01 Ignitor 1
10 M11084-27 Screw, #10-16 x 1/2 3 36 | M11084-27 Screw, #10-16 x 1/2 2
11 M50814-03 Airline, Tubing 1 37 M11143-1 Bushing, Strain Relief 1
12 M50873-01 Clip, Alrline 2 38 | M10813-86 Cord, Power 1
13 b Wire Assembly (red, ") 2 39 079666-26 Tank, Fuel 1
14 M11084-27 Screw, #10-16 x 1/2 1 40 | 097702-01 Cap, Fuel 1
15 M17058 Fan 1 41 M10980-3 Bushing, Fuel line into
16 b Motor & Pump Assembly 1 Fuet Tank 1

16-1 M16545 Cover, End Filter 1 42 M11084-27 Screw, #10-16 x 1/2 2

16-2 M12461-31 Screw, #10-32 1 10 43 M11084027 Screw, #10-16 x 1/2 2

16-3 M12179 Fiiter, Intake 1 44 M27417 Plug, Drain, 1

16-4 M12244-1 Filter, Output 1 45 073900-02 Cable, Ignitor, Assy. 1

16-5 M11637 Filter, Lint 1 45 .- Primary wire (white) 1

16-6 M50545 Cover, End Pump 1 a7 - Primary wire (red) 1

16-7 M8643 Blade 4

16-8 M22456-1 Rotor Pump 1

16-9 M22009 Insert, Rotor 1

16-10 07997501 Pump Body 1 -

16-11 FHPF3-2C Screw, #10-32 x 1/4 2 PARTS AVAILABLE - NOT SHOWN

16-12 | M50820-01 Fitting, Barb 1

16-13 | M22997 Plug 1 097643-01 Decal Tradename

16-14 | M27694 Screw, Adjusting 1

16-15 M10993-1 Spring, Relief 1

16-16 M8940 Bell, 1/4 dia. 1 **Available from your local hardware store.

16-17 08730701 Motor 1

MOTOR AND PUMP

12

BURNER HEAD




